
 

 

 

Engineering Manual 

for  

Mining Operations 

 
 
 

Alan J. Bigatel, P.E. 

Gary R. Camus 

Douglas W. Caylor, P.E. 

Alfred D. Dalberto, P.E. 

William W. Hellier, P.E. 
 

 

 

 

Pennsylvania Department of Environmental Protection 

Bureaus of Mining Programs and District Mining Operations 

 
 

 

 

 

 

 

 

 

 

 

 

For more information about Pennsylvania’s mining program, visit Pennsylvania’s website at 

www.state.pa.us or visit DEP directly at www.dep.state.pa.us (choose Subjects/Mining and 

Mineral Resources). 

 

 
 

 
Equal Opportunity Employer         Printed on Recycled Paper 



 

 

MANUAL UPDATES 

 

 

In order to keep this manual current with the present policies and regulations of the Department, 
[...]
The simplest way is to provide 24-hour rainfall information from official United States Weather 

Bureau Stations, USGS gauging stations or published data from the National Oceanic and 

Atmospheric Administration.  The Department will consider data from other verifiable sources 

such as airports, private weather stations, or individual rainfall recording stations when a 

precipitation event exemption is being requested. 

 

For the permittee to demonstrate that the listed event has been exceeded or that dry-weather flow 

conditions did not exist, one of the following must be done: 

 

1. Collect 24-hour rainfall information from all official United States Weather Bureau Stations 

within a 25-mile radius of the site, and, by appropriate interpolation of the data collected, 

calculate the estimated rainfall for the site. 

2. Prepare a verified copy of the chart or readout from a Department-approved flow measuring 

device which continuously records the influent to the permitted treatment facility.  Such 

device must be approved by the Department in writing prior to the rainfall event for which 

the exemption is sought and shall be secure to prevent tampering and acts of third parties.  

The operator shall prepare an analysis identifying the runoff area tributary to the treatment 



Engineering Manual for Mining Operations 

Chapter 5. Discharge Effluent Requirements 

563-0300-101 / January 1, 1999 / Page 5-4 

facility, and compare the actual runoff as measured by the flow-measuring device with the 

runoff expected from the precipitation event. 

3. Develop alternate documentation or data concerning the precipitation event.  The method or 

system for developing such documentation or data must be approved in writing prior to the 

occurrence of the event for which the exemption is being sought, and shall guarantee the 

integrity of the information collected. 

 

Any time the discharge from the site exceeds any effluent limit set forth in the permit, the 

operator must notify the Department within five days of the occurrence of the event that a 

precipitation event exemption is being applied for. 

 

5.3 Special Protection Watersheds 
 (25 Pa. Code §93.3) 

 

The Department has classified waters of the Commonwealth on the basis of the uses of the 

stream and the existing water quality in that stream.  Streams classified as either High Quality 

waters (HQ) or Exceptional Value waters (EV) are considered sensitive and receive special 

protection. 

 

High Quality waters are defined in the Chapter 93, Water Quality Standards, regulations, as 

“A stream or watershed which has excellent quality waters and environmental or other features 

that require special water quality protection.” Exceptional Value waters are defined as “A stream 

or watershed which constitutes an outstanding national, State, regional or local resource, such as 

waters of national, State, or county parks or forests, or waters which are used as a source of 

unfiltered potable water supply, or waters of wildlife refuges or State Game Lands, or waters 

which have been characterized by the Fish Commission as „Wilderness Trout Streams‟, and other 

waters of substantial recreational or ecological significance.” 

 

Permit applications on High Quality watersheds must contain a social and economic impact 

statement.  The procedure to follow when proposing to mine on a HQ Watershed is contained in 

BMR‟s technical guidance titled Review of Surface Mine Applications on High Quality 

Waters (560-0700-304).  Contact the appropriate District Mining Operations office for a copy of 

this document.  If the discharge will exceed the present instream water quality, the social and 

economic impact statement must be approved as part of the permit application process.  Two 

options are available for meeting the water quality standards, advanced treatment beyond Best 

Available Technology (BAT), or controlled discharge at a rate based on stream flow.  The 

second option can be implemented by establishing a minimum dilution ratio below which no 

discharge will be allowed.  Dilution ratios have been developed based on BAT effluent 

guidelines to assure that the stream standard is met. 

 

A stream flow monitoring station must be established on the receiving stream above the 

discharge point.  Existing culverts, when located nearby, can be used as a convenient flow 

measuring location. 

 



Engineering Manual for Mining Operations 

Chapter 5. Discharge Effluent Requirements 

563-0300-101 / January 1, 1999 / Page 5-5 

The Department’s Special Protection Waters Implementation Handbook (DER, 1992, Page A-3-

4) states that in conjunction with technology-based (BAT) effluent requirements for pit water 

discharges, a minimum dilution ration (stream flow:  discharge)of 6:1 must be provided.  This 

dilution ratio may be increased if necessary to prevent violations of instream water quality 

criteria for specific pollutants of concern.  If adequate dilution ratios cannot be maintained, it 

may be necessary to restrict the extent of surface mining in the watershed.  The basis for the 

minimum 6:1 dilution ratio is the need to maintain a maximum instream concentration of less 

than 1.5 mg/L for iron and a total dissolved solids concentration of less than 500 mg/L, as 

required by 25 Pa Code 93.7.  For example, from Table 5-1, the BAT daily maximum limit for 

iron is 6.0 mg/L.  By applying a 6:1 dilution ratio, one part effluent mixes with six parts stream 

water, resulting in a 1.0 mg/L increase over the background instream concentration.  The 

instream iron concentration will therefore be less than 1.5 mg/L as required, provided the 

background instream concentration is less than 0.5 mg/L.  Dilution ratios are established on a 

case-by-case basis with the ratio based on the most limiting water quality parameter.  BAT 

effluent limitations and dilution ratios are assigned only to those operations where social and 

economic statements have been approved.  If a social and economic impact statement has not 

been approved, the operator must meet instream criteria. 

 

If High Quality watersheds are to be mined without impacting on the water quality, the permit 

application and operation plan must be followed closely.  This allows the operator to meet the 

conditions of the permit, maintain a good compliance record, and conduct mining in an 

environmentally sound manner. 

 

The following are recommendations for mining in a High Quality watershed. 

 

1. Before construction of sedimentation basins, the area downslope of the area to be 

disturbed should be protected with hay bales or filter fence.  This protects the area while 

the vegetation is being established. 

2. No topsoil, subsoil or spoil should be placed below the outslope of any collection ditch. 

3. The sedimentation impoundment should have a capacity of 8600 cf/acre (601.76 m
3
/ha) 

or be able to contain the 10-year, 24-hour precipitation event without flow through the 

emergency spillway. 

4. The sedimentation impoundment should have a manual dewatering control device and a 

narrative explaining the operation of the dewatering device.  Manual dewatering allows 

additional settling to occur before releasing water from the impoundment. 

5. Immediately after backfilling and topsoil distribution the area should be mulched with 

hay or straw at a rate of 2 ½ to 3 T/ac (5.61 to 6.73 t/ha).  This provides protection before 

vegetation is established. 

6. All discharge points should be stabilized so that runoff leaving the project area will not 

start or accelerate erosion or scour within the receiving natural drainageway. 

7. All basin inlets should be protected with a durable and stable rock lining for the last 100 

feet (30.48 m) of the ditch.  This lining shall extend down to the elevation of the basin‟s 

bottom. 

8. The Operation Plan should provide site-specific information on the maximum area to be 

disturbed at any one time.  This includes all areas not qualifying for Stage II Bond 

Release. 



Engineering Manual for Mining Operations 

Chapter 6. Mine Drainage Treatment Facilities 

563-0300-101 / January 1, 1999 / Page 6-1 

 

6. Mine Drainage Treatment Facilities 
 

6.1 General Requirements 
(25 Pa. Code §§ 87.101, 87.102, 87.107, 88.91, 88.92, 88.97, 89.52, 89.57, 90.101, 

90.102, 90.107) 

 

Surface mining activities shall be planned and conducted to prevent to the maximum extent 

practical the accumulation of water in the pit.  All groundwater or surface runoff encountered in 

the pit must be collected and pumped to an appropriate treatment facility.  Discharges that do not 

meet the water quality criteria established in the permit must be treated.  Department regulations 

prohibit the discharge of pit water by gravity drains.  Under no circumstance shall an operator 

drill, disrupt or blast the pit floor to avoid treating pit or surface water. 

 

Most of the potentially toxic-forming material is found in and adjacent to the coal seam.  A 

timely removal of the coal and backfilling of the site will reduce the potential for acid mine 

drainage (AMD) production. 

 

6.2 Treatment Processes And Reagent Selection 
 

The technology employed for treatment of acid mine drainage includes pH adjustment, chemical 

precipitation, aeration and settling.  The first step in the process consists of the addition of an 

alkaline reagent to raise the pH.  The increase in pH causes the solubilities of the metal ions to 

decrease and precipitate out of solution.  These metal ions are replaced in solution by more 

acceptable calcium, magnesium and sodium ions (EPA 1982).  In general, three types of 

reactions occur as a result of pH adjustments: 

1. Neutralization, an ion exchange reaction that, for AMD, combines basic hydroxyl 

ions with acidic hydronium ions; 

2. Oxidation, which, for example, converts ferrous iron (Fe
2+

) to ferric iron (Fe
3+

); 

and 

3. Precipitation, which results from solubility decreases of metal ions. 

 

The precipitates are, in most cases, metal hydroxides such as ferric hydroxide (Fe(OH)3) which 

can be removed to a great extent by settling (EPA 1982). 

 

Several alkaline reagents are used to neutralize acidic pit water and acid mine drainage.  The 

different reagents can be divided into two main groups, the sodium compounds and the calcium 

compounds.  The calcium compounds include Hydrated Lime (calcium hydroxide, Ca(OH)2); 

Limestone (calcium carbonate, CaCO3) and Quicklime (calcium oxide, CaO).  The sodium 

compounds include Caustic Soda (sodium hydroxide, NaOH), and Soda Ash (sodium 

carbonate, Na2CO3).  Reagents are chosen depending on the quality and volume of water to be 



Engineering Manual for Mining Operations 

Chapter 6. Mine Drainage Treatment Facilities 

563-0300-101 / January 1, 1999 / Page 6-2 

treated and the amount of maintenance required for each neutralizing agent and treatment 

system. 

6.2.1 Calcium versus Sodium 

The calcium compounds are less expensive than sodium compounds, but they have lower 

solubilities in water.  Therefore, calcium compounds are generally used in large treatment 

systems where electricity is available to improve the reactivity of the calcium material through 

mixing.  If sulfate concentrations are above 2,000 mg/L, then the calcium products will react 

with the sulfate to form anhydrite or insoluble gypsum.  This calcium sulfate (CaSO4) precipitate 

may clog pipes or other structures used to convey the water to the receiving stream after 

treatment and discharge.  (Skousen, 1990). 

 

6.2.2 Carbonate versus Hydroxide 

The pH of the water during treatment affects the types and amounts of metals that can be 

removed or precipitated from the water.  Carbonate compounds do not raise pH of the water 

above 8.5, while hydroxide compounds can raise pH above 10.0.  Ferric iron (Fe
3+

) converts to 

the solid yellowish-orange precipitate ferric hydroxide, also referred to as yellow boy, at a pH of 

5.5 or greater.  Ferrous iron (Fe
+2

) converts to the solid bluish-green ferrous hydroxide at a pH of 

9.0 or greater.  Soluble manganese (Mn
2+

) changes to insoluble manganese dioxide (MnO2) at a 

pH of 10.0.  Therefore, the various metal concentrations in the AMD dictate the appropriate 

chemical reagent to be used to achieve sufficiently high pH levels.  If ferric iron (Fe
3+

) is the 

major problem, it is possible to remove it with sodium carbonate, while manganese generally 

requires the elevated pH attained by adding a hydroxide material.  If ferrous iron is present, a 

sodium hydroxide material may be used, but it may be cost-effective to use hydrated lime in 

conjunction with an aerator to oxidize the ferrous to ferric iron for precipitation at a lower pH 

(Skousen, 1989).  See Table 6-1. 

 

Table 6-1:  Factors that may Influence the Selection of a Calcium or Sodium Compound 

for an AMD Treatment System 

 

Factor Calcium Compounds Sodium Compounds 

   

Solubility Slow, less soluble Fast, more soluble 

Application Requires mixing Diffuses well 

Hardness High Low 

Gypsum Formation Yes No 

 

High Total Suspended Solids 

 

Helps settle clay 

Disperses and keeps clay 

particles in suspension 

Chemical Cost Lower Higher 

Installation & Maintenance 

Costs 

 

High 

 

Low 

 

 



Engineering Manual for Mining Operations 

Chapter 6. Mine Drainage Treatment Facilities 

563-0300-101 / January 1, 1999 / Page 6-3 

6.2.3 Hydrated lime 

Hydrated lime (calcium hydroxide) is the most commonly used reagent and reacts with AMD as 

shown by the following equation: 

 

H2SO4  +  Ca(OH)2   Ca
2+ 

+ SO4
2-

  + 2H2O 

 

Hydrated lime can be introduced dry or as an aqueous solution.  One lb of sulfuric acid needs 

0.76 lb of calcium hydroxide for neutralization, or equivalently, 1.00 kg of sulfuric acid needs 

0.76 kg of calcium hydroxide for neutralization.  Skousen (1989) reports that when neutralizing 

large amounts of AMD with high acidity levels for long periods of time (greater than 3 years), 

the more capital intensive but cheaper hydrated lime reagent is generally used.  Hydrated lime 

treatment systems require a power source for mechanical mixing of the lime with the water and 

pH meters to control the application rate. 

 

6.2.4 Crushed limestone 

Crushed limestone (calcium carbonate) reacts with AMD as shown by the following equation: 

 

H2 SO4  +  CaCO3   Ca
2+

 + SO4
2-

 + CO2  +H2O 

 

One lb of sulfuric acid requires 1.02 lb of calcium carbonate for neutralization, or 1.00 kg of 

sulfuric acid requires 1.02 kg of calcium carbonate for neutralization. Limestone is the cheapest 

reagent, but also has a limited solubility, a low reactivity at higher pH's and its use results in the 

formation of gypsum.  Treatment of AMD with limestone can also be limited by iron coating of 

the larger limestone particles which render the particles non-reactive.  The efficiency of using 

pulverized limestone to treat AMD varies from 50% to 90% depending on the mixing method, 

particle size, aeration and settling characteristics (Lovell, 1973).  Successful treatment with 

limestone usually involves the use of mixing equipment.  The achievable pH ceiling for 

limestone treatment is approximately 7.5, which is insufficient to precipitate many metals, 

particularly manganese (EPA 1982).  If only small concentrations of iron, manganese, and 

aluminum are found in the water, limestone can be utilized to precipitate these ions. 

 

6.2.5 Quicklime 

Quicklime (calcium oxide), also called burnt or pebble lime, reacts with AMD as shown by the 

following equation: 

H2SO4 + CaO  Ca
2+ 

+ SO4
2-

 + H2O 

 

One lb of sulfuric acid requires 0.57 lb of calcium oxide for neutralization, or 1.00 kg of sulfuric 

acid requires 0.57 kg of calcium oxide for neutralization.  When sulfate concentrations are high 

(above 2000 mg/L), the calcium products will react with the sulfate to form anhydrite or 